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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR052913-02F

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
- 15.403(i) 26dB Bandwidth Not Required -
- 2.1049 99% Occupied Bandwidth Not Required -
3.1 15.407(a) Maximum Conducted Output Power Pass -
- 15.407(a) Power Spectral Density Not Required -
Under limit
3.2 15.407(b) Unwanted Emissions Pass 2.01 dB at
5150.000 MHz
- 15.207 AC Conducted Emission Not Required -
3.3 15.407(c) Automatically Discontinue Transmission Not Required -
15.203 ;
. Pa -
3.4 15.407(a) Antenna Requirement Ss
Note:

1. Not required means after assessing, test items are not necessary to carry out.
2. This is a variant report which can be referred Product Equality Declaration. All the test cases were
performed on original report which can be referred to Sporton Report Number FR052917-01E as

appendix E. Based on the original report, the test cases were verified.

Declaration of Conformity:

regulation limits or requirements declared by manufacturers.

The test results with all measurement uncertainty excluded are presented in accordance with the

Comments and Explanations:

specification.

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

Reviewed by: Wii Chang
Report Producer: Vivian Hsu

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15EWL AC MA Version 2.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile computer
Brand Name Zebra

Model Name MC27BK
FCCID UZ7MC27BK

EUT supports Radios application

GSM/EGPRS/WCDMA/HSPA/LTE/NFC/GNSS
WLAN 11a/b/g/n HT20/HT40

WLAN 1lac VHT20/VHT40/VHT80

Bluetooth BR/EDR/LE

HW Version EV

SW Version 10-11-31.00-QG-U00-PRD-HEL-04
OS Version Android 10

MFD 02JUN20

EUT Stage Engineering sample

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories

AC Adapter Brand Name |Zebra |Part Number |PWR-WUA5V12W0US
Battery Brand Name |Zebra |Part Number |BT-000418-10
USB Cable

Brand Name [Zebra |Part Number [CBL-TC2X-USBC-01
(TypeA plug to TypeC plug)
Trigger Handle Brand Name |Zebra |Part Number |TRG-MC2X-SNP1-01
Holster Brand Name |Zebra |Part Number |SG-MC2X-HLSTR-01
Holster Brand Name |Zebra |Part Number |SG-MC3021212-01R

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15EWL AC MA Version 2.4

1 50f 25
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Report No

.+ FR052913-02F

1.2 Product Specification of Equipment Under Test

Product Specification subjective to this standard

Tx/Rx Frequency Range

5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz

Maximum Output Power to Antenna

<5180 MHz ~ 5240 MHz>

802.11a: 18.90 dBm / 0.0776 W

802.11n HT20: 18.70 dBm / 0.0741 W
802.11n HT40: 19.10 dBm / 0.0813 W
802.11ac VHT20: 18.60 dBm / 0.0724 W
802.11ac VHT40: 19.00 dBm / 0.0794 W
802.11ac VHT80: 17.70 dBm / 0.0589 W
<5260 MHz ~ 5320 MHz>

802.11a: 19.20 dBm / 0.0832 W

802.11n HT20: 19.10 dBm / 0.0813 W
802.11n HT40: 19.60 dBm / 0.0912 W
802.11ac VHT20: 19.00 dBm / 0.0794 W
802.11ac VHT40: 19.50 dBm / 0.0891 W
802.11ac VHT80: 15.70 dBm / 0.0372 W
<5500 MHz ~ 5720 MHz>

802.11a: 20.30 dBm / 0.1072 W

802.11n HT20: 19.90 dBm / 0.0977 W
802.11n HT40: 19.80 dBm / 0.0955 W
802.11ac VHT20: 19.80 dBm / 0.0955 W
802.11ac VHT40: 19.70 dBm / 0.0933 W
802.11ac VHT80: 20.00 dBm / 0.1000 W

Antenna Type / Gain

<5180 MHz ~ 5240 MHz>
PIFA Antenna with gain 2.63 dBi
<5260 MHz ~ 5320 MHz>
PIFA Antenna with gain 2.63 dBi
<5500 MHz ~ 5720 MHz>
PIFA Antenna with gain 3.65 dBi

Type of Modulation

802.11a/n : OFDM (BPSK/QPSK/16QAM/64QAM)
802.11ac : OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15EWL AC MA Version 2.4
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1.4 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY 03CHO7-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 886-3-327-3456 Page Number 1 70f 25
FAX : 886-3-328-4978 Issued Date : Oct. 28, 2020
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2 Test Configuration of Equipment Under Test

a.

2.1 Carrier Frequency and Channel

The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated:

radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,

whichever is lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z.

The worst cases (X plane) were recorded in this report.

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
36 5180 44 5220
5150-5250 MHz 3g* 5190 46+ 5230
Band 1
(U-NII-1) 40 5200 48 5240
42*% 5210
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62* 5310
Band 2 5 >
(U-NII-2A) 56 5280 64 5320
58" 5290
Freg. Freq.
Frequency Band Channel (Mqu) Channel (Mqu)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 p -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110% 5550 140 5700
TEL : 886-3-327-3456 Page Number : 80of 25
FAX : 886-3-328-4978 Issued Date : Oct. 28, 2020
Report Version 101
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.

2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO
802.11ac VHT40 MCSO
802.11ac VHTS80 MCSO0
TEL : 886-3-327-3456 Page Number :90f25
FAX : 886-3-328-4978 Issued Date : Oct. 28, 2020

Report Template No.: BU5-FR15EWL AC MA Version 2.4
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - 106
M | Middle 42 58 122
H High - - -
Straddle - - 138

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference
the max RF conducted power.

TEL : 886-3-

327-3456

FAX : 886-3-328-4978
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2.3 Connection Diagram of Test System

120V aci80Hz
EUT
(Adapter)

L]
EUT

{USB Cable)

EUT

2.4 EUT Operation Test Setup

The RF test items, utility “QRCT Version 4.0.00156.0” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number 1 11 of 25
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3 Test Result
3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number 112 0f 25
FAX : 886-3-328-4978 Issued Date : Oct. 28, 2020
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101
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3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using an RF average power meter):

1.

2
3.
4

Measurement is performed using a wideband RF power meter.

The EUT is configured to transmit at its maximum power control level.

Measure the average power of the transmitter

Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
TEL : 886-3-327-3456 Page Number 13 0f 25
FAX : 886-3-328-4978 Issued Date : Oct. 28, 2020
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3.1.5Test Result of Maximum Conducted Output Power

: . ) Temperature : 21.1~24.9C
Test Engineer : Ryan Lin, Howard Lin and Tommy Lee : =
Relative Humidity : |50.1~56.6%
Band |
Average
Data Freq. cordeced I:’COOV'\;]SFUE;[%(?I DQ .
Mod. | pite | NTX|CH- | wihz) I(Ddogvnf)r (dBm) (dBi) Pass/Fail
Antl |[Ant2 | SUM | Antl | Ant2 | Ant1 | Ant2
lla 6Mbps 1 36 | 5180 | 18.70 - 24.00 - 2.63 - Pass
lla 6Mbps 1 44 | 5220 | 18.30 - 24.00 - 2.63 - Pass
lla 6Mbps 1 48 | 5240 | 18.90 - 24.00 - 2.63 - Pass
HT20 | MCSO 1 36 | 5180 | 18.70 - 24.00 - 2.63 - Pass
HT20 | MCSO 1 44 | 5220 | 18.60 - 24.00 - 2.63 - Pass
HT20 | MCSO 1 48 | 5240 | 18.50 - 24.00 - 2.63 - Pass
HT40 | MCSO 1 38 | 5190 | 17.90 - 24.00 - 2.63 - Pass
HT40 | MCSO 1 46 | 5230 | 19.10 - ) 24.00 - 2.63 - Pass
VHT20 | MCSO 1 36 | 5180 | 18.60 - 24.00 - 2.63 - Pass
VHT20 | MCSO0 1 44 | 5220 | 18.50 - 24.00 - 2.63 - Pass
VHT20 | MCSO0 1 48 | 5240 | 18.40 - 24.00 - 2.63 - Pass
VHT40 | MCSO 1 38 | 5190 | 17.80 - 24.00 - 2.63 - Pass
VHT40 | MCSO 1 46 | 5230 | 19.00 - 24.00 - 2.63 - Pass
VHT80 | MCSO0 1 42 | 5210 | 17.70 - 24.00 - 2.63 - Pass
TEL : 886-3-327-3456 Page Number : 14 of 25
FAX : 886-3-328-4978 Issued Date : Oct. 28, 2020
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Band I
AERE Conducted EIRP
Data Freq. Conducted Power Limit DG Power :
Mod. | pore |NTX|CH-| i) E’dolgvrs; (dBm) (dBi) Limit | Pass/Fail
(dBm)
Antl |Ant2|SUM | Ant1 |Ant2|Ant1|Ant2
1la |(6Mbps| 1 | 52 | 5260 |19.20 - 23.98 - 2.63 - 26.99 Pass
11a |(6Mbps| 1 | 60 | 5300 |19.10 - 23.98 - 2.63 - 26.99 Pass
1la |(6Mbps| 1 | 64 | 5320 |19.00 - 23.98 - 2.63 - 26.99 Pass
HT20 | MCSO | 1 | 52 | 5260 |18.80 - 23.98 - 2.63 - 26.99 Pass
HT20 | MCSO | 1 | 60 | 5300 |18.80 - 23.98 - 2.63 - 26.99 Pass
HT20 | MCSO | 1 | 64 | 5320 |19.10 - 23.98 - 2.63 - 26.99 Pass
HT40 | MCSO | 1 | 54 | 5270 | 19.60 - 23.98 - 2.63 - 26.99 Pass
HT40 | MCSO | 1 | 62 | 5310 |17.40 - | 23.98 - 2.63 - 26.99 Pass
VHT20 | MCSO | 1 | 52 | 5260 | 18.70 - 23.98 - 2.63 - 26.99 Pass
VHT20 | MCSO | 1 | 60 | 5300 |18.70 - 23.98 - 2.63 - 26.99 Pass
VHT20 | MCSO | 1 | 64 | 5320 |19.00 - 23.98 - 2.63 - 26.99 Pass
VHT40 | MCSO | 1 | 54 | 5270 | 19.50 - 23.98 - 2.63 - 26.99 Pass
VHT40 | MCSO | 1 | 62 | 5310 |17.30 - 23.98 - 2.63 - 26.99 Pass
VHT80 | MCSO | 1 | 58 | 5290 | 15.70 - 23.98 - 2.63 - 26.99 Pass
TEL : 886-3-327-3456 Page Number :150f 25
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Band Il
AERE Conducted EIRP
Data Freq. Conducted Power Limit DS Power :
Mod. | pore |NTX|CH-| i) I(Ddog/vrsg (dBm) (dBi) Limit | Pass/Fail
(dBm)
Antl |Ant2|SUM | Ant1 |Ant2|Ant1|Ant2
1la | 6Mbps| 1 |100| 5500 |19.70 - 23.98 - 3.65 - 26.99 Pass
11a |(6Mbps| 1 |116| 5580 |19.60 - 23.98 - 3.65 - 26.99 Pass
1la |6Mbps| 1 |140| 5700 |19.40 - 23.98 - 3.65 - 26.99 Pass
HT20 | MCSO | 1 |100| 5500 | 19.50 - 23.98 - 3.65 - 26.99 Pass
HT20 | MCSO | 1 |[116| 5580 |19.90 - 23.98 - 3.65 - 26.99 Pass
HT20 | MCSO | 1 |140| 5700 | 19.60 - 23.98 - 3.65 - 26.99 Pass
HT40 | MCSO | 1 |[102| 5510 |19.00 - 23.98 - 3.65 - 26.99 Pass
HT40 | MCSO | 1 |110| 5550 |19.80 - 23.98 - 3.65 - 26.99 Pass
HT40 | MCSO | 1 |[134| 5670 |19.70 - - 23.98 - 3.65 - 26.99 Pass
VHT20 | MCSO | 1 |100| 5500 |19.40 - 23.98 - 3.65 - 26.99 Pass
VHT20 | MCSO | 1 |116| 5580 |19.80 - 23.98 - 3.65 - 26.99 Pass
VHT20 | MCSO | 1 |140| 5700 |19.50 - 23.98 - 3.65 - 26.99 Pass
VHT40 | MCSO | 1 |102| 5510 |18.90 - 23.98 - 3.65 - 26.99 Pass
VHT40 | MCSO | 1 |110| 5550 |19.70 - 23.98 - 3.65 - 26.99 Pass
VHT40 | MCSO | 1 |134| 5670 |19.60 - 23.98 - 3.65 - 26.99 Pass
VHT80 | MCSO | 1 |106| 5530 |17.60 - 23.98 - 3.65 - 26.99 Pass
VHT80 | MCSO | 1 |122| 5610 |19.70 - 23.98 - 3.65 - 26.99 Pass
Band Ill straddle channel
Average FCC
i Freq. Conducted Conduc'teq DQ PEol\ll?er .
Mod. | Cie |NTX|CH. (MH2) E’dogvrs)r PO\ELeE:nI;I)mIt (dBi) Limit | Pass/Fai
(dBm)
Antl [ Ant2 | SUM | Antl | Ant2 | Ant1l | Ant 2
1lla 6Mbps 1 144 | 5720 | 20.30 - 23.98 - 3.65 - 26.99 Pass
HT20 MCSO 1 144 | 5720 | 19.50 - 23.98 - 3.65 - 26.99 Pass
HT40 MCSO0 1 142 | 5710 | 19.60 - 23.98 - 3.65 - 26.99 Pass
VHT20 | MCSO 1 144 | 5720 | 19.40 - ) 23.98 - 3.65 - 26.99 Pass
VHT40 | MCSO 1 142 | 5710 | 19.50 - 23.98 - 3.65 - 26.99 Pass
VHT80 | MCSO 1 138 | 5690 | 20.00 - 23.98 - 3.65 - 26.99 Pass
TEL : 886-3-327-3456 Page Number : 16 of 25
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350

MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —10000050«;"30}9 HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the
use of a peak detector.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold
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(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.2.4Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

-

Spectrum Analyzer ! Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

|_ - I —_—

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver

3.2.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.2.6 Test Result of Radiated Band Edges

Please refer to Appendix A and B.

3.2.7Duty Cycle

Please refer to Appendix C.

3.2.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix A and B..
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3.3 Automatically Discontinue Transmission

3.3.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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3.4 Antenna Requirements

3.4.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.4.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.4.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument Brand Name | Model No. [ Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
Rohde & Sep. 22, 2020~ Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz | Dec. 26, 2019 Dec. 25, 2020
Schwarz Sep. 28, 2020 (03CHO7-HY)
CBL 6111D
. & Sep. 22, 2020~ Radiation
Bilog Antenna TESEQ 35419 & 03 | 30MHz~1GHz | Apr. 29, 2020 Apr. 28, 2021
00800N1DO Sep. 28, 2020 (03CHO7-HY)
1N-06
Double Ridge Sep. 22, 2020~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 06, 2019 Dec. 05, 2020
Horn Antenna Sep. 28, 2020 (03CHO7-HY)
SHF-EHF Horn  [SCHWARZBE BBHA917058 Sep. 22, 2020~ Radiation
BBHA 9170 18GHz~40GHz | Dec. 10, 2019 Dec. 09, 2020
Antenna CK 4 Sep. 28, 2020 (03CHOQ7-HY)
. . N9038A(MX Sep. 22, 2020~ Radiation
EMI Test Receiver Agilent MY53290053( 20Hz~26.5GHz | May 21, 2020 May 20, 2021
E) Sep. 28, 2020 (03CHO7-HY)
Spectrum . Sep. 22, 2020~ Radiation
Agilent N9030A |MY52350276| 3Hz~44GHz | Jun. 09, 2020 Jun. 08, 2021
Analyzer Sep. 28, 2020 (03CHO7-HY)
- COM-POWE Sep. 22, 2020~ Radiation
Preamplifier PA-103A 161241 10MHz~1GHz | May 19, 2020 May 18, 2021
R Sep. 28, 2020 (03CHO07-HY)
AMF-7D-001 -
» Sep. 22, 2020~ Radiation
Preamplifier MITEQ 01800-30-10( 1590075 1GHz~18GHz | Apr. 23, 2020 Apr. 22, 2021
p Sep. 28, 2020 (03CHO07-HY)
» . Sep. 22, 2020~ Radiation
Preamplifier Agilent 8449B 3008A02362 | 1GHz~26.5GHz | Nov. 01, 2019 Oct. 31, 2020
Sep. 28, 2020 (03CHO07-HY)
- Sep. 22, 2020~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 13, 2019 Dec. 12, 2020
Sep. 28, 2020 (03CHO7-HY)
HUBER + [ SUCOFLEX |MY2858/2,80 Sep. 22, 2020~ Radiation
RF Cable 18GHz~40GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 102 1606/2 Sep. 28, 2020 (03CHO7-HY)
HUBER + [ SUCOFLEX | MY24971/4, Sep. 22, 2020~ Radiation
RF Cable 9kHz~30MHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 MY28655/4 Sep. 28, 2020 (03CHO7-HY)
MY28655/4, o
HUBER + [ SUCOFLEX Sep. 22, 2020~ Radiation
RF Cable MY24971/4, | 30MHz~1GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 Sep. 28, 2020 (03CHO7-HY)
MY15682/4
MY28655/4, -
HUBER + | SUCOFLEX Sep. 22, 2020~ Radiation
RF Cable MY24971/4, | 1GHz~18GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 Sep. 28, 2020 (03CHO07-HY)
MY15682/4
Sep. 22, 2020~ Radiation
Antenna Mast Max-Full MFA520BS N/A 1m~4m N/A N/A
Sep. 28, 2020 (03CHO07-HY)
) Chaintek Sep. 22, 2020~ Radiation
Turn Table ChainTek N/A 0~360 Degree N/A N/A
3000 Sep. 28, 2020 (03CHO07-HY)
Sep. 22, 2020~ Radiation
USB Data Logger| TECPEL TR-32 HE17XB2495 N/A N/A N/A
Sep. 28, 2020 (03CH07-HY)
. E3 Sep. 22, 2020~ Radiation
Software Audix N/A N/A N/A N/A
6.2009-8-24 Sep. 28, 2020 (03CHO7-HY)
Aug. 04. 2020~ Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 02, 2020 Mar. 01, 2021
Aug. 31. 2020 (THO5-HY)
16100054SN Aug. 04. 2020~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 23, 2019 Dec. 22, 2020
010 Aug. 31. 2020 (THO5-HY)
) Rohde & Aug. 04. 2020~ Conducted
Signal Analyzer FSV40 101397 10Hz~40GHz | Nov. 15, 2019 Nov. 14, 2020
Schwarz Aug. 31. 2020 (THO5-HY)
Switch Box & RF EM Aug. 04. 2020~ Conducted
. EMSW18SE| SW200302 N/A Mar. 17, 2020 Mar. 16, 2021
Cable Electronics Aug. 31. 2020 (THO5-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.7

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

Test Engineer :

Jesse Wang, Stan Hsieh and Ken Wu

Temperature :

22~23°C

Relative Humidity : 51~58%

Band 1 - 5150~5250MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5147.68 51.34 -22.66 74 40.8 34.4 11.56 35.42 122 30 P H
5150 43.6 -10.4 54 33.06 34.4 11.56 35.42 122 30 A H
* 5180 110.09 - - 99.45 34.47 11.58 35.41 122 30 P H
* 5180 102.64 - - 92 34.47 11.58 3541 122 30 A H
802.11ac H
VHT20 H
CH 36 5135.98 50.1 -23.9 74 39.6 34.37 11.55 35.42 109 105 P \%
5180MHz 5144.56 4175 |-12.25 54 31.22 34.4 1155 | 3542 | 109 | 105 | A | V
* 5180 106.72 - - 96.08 34.47 11.58 3541 109 105 P \%
* 5180 99.68 - - 89.04 34.47 11.58 3541 109 105 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 43.76 -24.44 68.2 47.74 37.47 17.58 59.03 100 0 P H
15540 45.31 -28.69 74 40.33 40.1 21.65 56.77 100 0 P H
802.11ac H
VHT20 H
CH 36 10360 42.9 -25.3 68.2 46.88 37.47 17.58 | 59.03 | 100 0 P |V
5180MHz 15540 44.93 | -29.07 74 39.95 40.1 21.65 | 56.77 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5150 57.71 -16.29 74 47.17 34.4 11.56 35.42 119 31 P H
5150 51.99 -2.01 54 41.45 34.4 11.56 35.42 119 31 A H
* 5190 106.34 - - 95.69 34.47 11.59 35.41 119 31 P H
* 5190 99.25 - - 88.6 34.47 11.59 35.41 119 31 A H
802.11ac 5361.44 48.58 -25.42 74 37.59 34.57 11.77 35.35 119 31 P H
VHT40 5412.4 40.79 -13.21 54 29.6 34.7 11.82 35.33 119 31 A H
CH 38 5150 53.94 -20.06 74 434 34.4 11.56 35.42 100 92 P \%
5190MHz 5149.76 47.68 | -6.32 54 37.14 34.4 1156 | 3542 | 100 | 92 AV
* 5190 103.79 - - 93.14 34.47 11.59 3541 100 92 P \%
* 5190 96.29 - - 85.64 34.47 11.59 3541 100 92 A \%
5396.44 49.16 -24.84 74 37.99 34.7 11.81 35.34 100 92 P \%
5388.32 40.58 |-13.42 54 29.49 34.63 11.8 35.34 | 100 92 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 42.37 -25.83 68.2 46.31 37.48 17.6 59.02 100 0 P H
15570 45.72 -28.28 74 40.61 40.2 21.68 56.77 100 0 P H
802.11ac H
VHT40 H
CH 38 10380 4431 |-23.89 68.2 48.25 37.48 17.6 59.02 | 100 0 P |V
5190MHz 15570 4544 | -28.56 74 40.33 40.2 21.68 | 56.77 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.72 66.36 -7.64 74 55.82 34.4 11.56 35.42 107 32 P H
5149.76 51.24 -2.76 54 40.7 34.4 11.56 35.42 107 32 A H
* 5210 102.96 - - 92.25 345 11.61 354 107 32 P H
* 5210 95.61 - - 84.9 345 11.61 35.4 107 32 A H
802.11ac 5403.72 48.44 -25.56 74 37.26 34.7 11.81 35.33 107 32 P H
VHT80 5359.76 41.43 -12.57 54 30.51 345 11.77 35.35 107 32 A H
CH 42 5140.92 55.83 -18.17 74 45.3 34.4 11.55 35.42 100 91 P \%
5210MHz 5149.76 47.94 | -6.06 54 374 34.4 1156 | 3542 | 100 | 91 AV
* 5210 100.77 - - 90.06 345 11.61 354 100 91 P \%
* 5210 93.56 - - 82.85 345 11.61 35.4 100 91 AV
5357.24 49.23 -24.77 74 38.31 345 11.77 35.35 100 91 P \%
5376 40.82 -13.18 54 29.81 34.57 11.78 35.34 100 91 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A5 of A21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 43.37 -24.83 68.2 47.21 37.52 17.63 58.99 100 0 P H
15630 4521 | -28.79 74 39.86 40.4 21.71 | 56.76 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 43.25 | -24.95 68.2 47.09 37.52 17.63 | 58.99 | 100 0 P |V
5210MHz 15630 45.34 | -28.66 74 39.99 40.4 | 21.71 | 56.76 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 - 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5320 110.61 - - 99.61 34.63 11.73 35.36 113 34 P H
* 5320 103 - - 92 34.63 11.73 | 35.36 | 113 34 A H
5382.88 54.11 -19.89 74 43.03 34.63 11.79 35.34 113 34 P H
5351.84 44.78 -9.22 54 33.87 34.5 11.76 35.35 113 34 A H
802.11ac H
VHT20 H
CH 64 * 5320 108.41 - - 97.41 34.63 11.73 35.36 109 101 P \%
5320MHz |« 5320 100.6 - - 89.6 3463 | 11.73 | 3536 | 109 | 101 | A | V
5373.12 50.47 -23.53 74 39.46 34.57 11.78 35.34 109 101 P \%
5351.2 42.78 -11.22 54 31.87 345 11.76 35.35 109 101 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10640 43.7 -30.3 74 47.14 37.63 17.79 58.86 100 0 P H
15960 45.52 -28.48 74 39.5 40.8 21.93 | 56.71 | 100 0 P H
802.11ac H
VHT20 H
CH 64 10640 44.12 -29.88 74 47.56 37.63 17.79 | 58.86 | 100 0 P |V
5320MHz 15960 44.89 | -29.11 74 38.87 40.8 | 21.93 | 56.71 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5042.7 48.82 -25.18 74 38.71 34.1 11.47 35.46 123 33 P H
5084.35 40.83 -13.17 54 30.54 34.23 11.5 35.44 123 33 A H
* 5310 105.87 - - 94.88 34.63 11.72 | 35.36 | 123 33 P H
* 5310 98.28 - - 87.29 34.63 11.72 | 35.36 | 123 33 A | H
802.11ac 5353.68 55.23 |-18.77 74 44.32 345 11.76 | 3535 | 123 | 33 P | H
VHT40 5350.32 51.79 -2.21 54 40.88 345 11.76 35.35 123 33 A H
CH 62 5072.1 47.77 -26.23 74 375 34.23 11.49 35.45 100 116 P \%
5310MHz 5052.15 40.85 |-13.15 54 30.73 34.1 11.47 | 3545 | 100 | 116 | A | V
* 5310 102.18 - - 91.19 34.63 11.72 35.36 100 116 P \%
* 5310 95.22 - - 84.23 34.63 11.72 35.36 100 116 A \%
5350.08 53.12 -20.88 74 42.21 345 11.76 35.35 100 116 P \%
5350.08 47.74 -6.26 54 36.83 345 11.76 | 35.35 | 100 | 116 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 43.51 -30.49 74 46.98 37.62 17.78 58.87 100 0 P H
15930 47.03 | -26.97 74 41.03 40.8 2191 | 56.71 | 100 0 P H
802.11ac H
VHT40 H
CH 62 10620 43.81 |-30.19 74 47.28 37.62 17.78 | 58.87 | 100 0 P |V
5310MHz 15930 46.1 -27.9 74 40.1 40.8 2191 | 56.71 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A10 of A21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5128.8 49.31 | -24.69 74 38.83 34.37 11.54 | 35.43 | 108 33 P H
5116.2 41.07 -12.93 54 30.64 34.33 11.53 35.43 108 33 A H
* 5290 101.01 - - 90.06 34.63 11.69 | 35.37 | 108 33 P H
* 5290 93.86 - - 82.91 34.63 11.69 | 35.37 | 108 33 A | H
802.11ac 5359.68 55.86 | -18.14 74 44.94 34.5 11.77 | 35.35 | 108 33 P H
VHT80 5350.08 50.3 -3.7 54 39.39 345 11.76 | 35.35 | 108 33 A | H
CH 58 5079.45 49.3 -24.7 74 39.01 34.23 11.5 35.44 108 101 P \%
5290MHz 5121.8 40.87 | -13.13 54 3044 | 3433 | 1153 | 3543 | 108 | 101 | A | V
* 5290 97.24 - - 86.29 34.63 11.69 35.37 108 101 P \%
* 5290 89.57 - - 78.62 34.63 11.69 | 35.37 | 108 | 101 AV
5352.96 55.02 -18.98 74 4411 345 11.76 35.35 108 101 P \%
5350.32 48.46 -5.54 54 37.55 345 11.76 | 35.35 | 108 | 101 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : All of A21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 44.09 -24.11 68.2 47.63 37.6 17.75 58.89 100 0 P H
15870 46.36 -27.64 74 40.47 40.74 21.87 56.72 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 4298 |-25.22 68.2 46.52 37.6 17.75 | 58.89 | 100 0 P |V
5290MHz 15870 47 27 74 4111 | 40.74 | 21.87 | 56.72 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al2 of A21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5700 111.07 - - 99.19 35 12.2 35.32 116 38 P H
* 5700 103.67 - - 91.79 35 12.2 35.32 | 116 38 A H
5725.4 59.69 -8.51 68.2 47.76 35 12.25 35.32 116 38 P H
H
802.11ac H
VHT20 H
CH 140 * 5700 110.14 - - 98.26 35 12.2 35.32 101 15 P \%
5700MHz |« 5700 102.85 - - 90.97 35 122 | 3532 | 101 | 15 | A | V
5740.6 58.43 -9.77 68.2 46.48 35 12.27 35.32 101 15 P \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al3 of A21

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11400 45.2 -28.8 74 46.43 38.1 18.41 57.74 100 0 P H
17100 48.5 -19.7 68.2 39.9 42 22.87 | 56.27 | 100 0 P H
802.11ac H
VHT20 H
CH 140 11400 44.39 -29.61 74 45.62 38.1 18.41 57.74 100 0 P \%
5700MHz 17100 48.2 -20 68.2 39.6 42 22.87 | 56.27 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al4 of A21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.68 56.86 -17.14 74 45.59 34.7 11.88 35.31 115 35 P H
5469.76 65.56 -2.64 68.2 54.18 34.8 11.89 35.31 115 35 P H
5459.44 50.82 -3.18 54 39.55 34.7 11.88 35.31 115 35 A H
* 5510 107.07 - - 95.43 35 11.94 35.3 115 35 P H
802.11ac * 5510 100.3 - - 88.66 35 11.94 35.3 115 35 A | H
VHT40 5738.855 48.27 -19.93 68.2 36.32 35 12.27 | 35.32 | 115 35 P H
CH 102 5458.48 53.02 -20.98 74 41.75 34.7 11.88 35.31 100 115 P \%
5510MHz 5468.8 60.89 | -7.31 68.2 49.51 34.8 11.89 | 3531 | 100 | 115 | P | V
5459.92 47.83 -6.17 54 36.56 34.7 11.88 | 35.31 | 100 | 115 A |V
* 5510 104.03 - - 92.39 35 11.94 35.3 100 | 115 P |V
* 5510 97.46 - - 85.82 35 11.94 35.3 100 115 A \%
5741.69 48.6 -19.6 68.2 36.65 35 12.27 | 35.32 | 100 | 115 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al5 of A21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11020 44.38 -29.62 74 47.06 37.9 18.06 | 58.64 | 100 0 P H
16530 48.07 -20.13 68.2 40.41 41.67 224 56.41 | 100 0 P H
802.11ac H
VHT40 H
CH 102 11020 44.42 -29.58 74 47.1 37.9 18.06 | 58.64 | 100 0 P \Y
5510MHz 16530 4795 |-20.25| 68.2 40.29 | 41.67 22.4 | 56.41 | 100 0 P |V
\%
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al6 of A21
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5456.08 57 -17 74 45.74 34.7 11.87 35.31 125 36 P H
5470 58.24 -9.96 68.2 46.86 34.8 11.89 35.31 125 36 P H
5459.68 50.54 -3.46 54 39.27 34.7 11.88 35.31 125 36 A H
* 5530 102.07 - - 90.48 34.93 11.96 35.3 125 36 P H
802.11ac * 5530 95.99 - - 84.4 34.93 11.96 35.3 125 36 A | H
VHT80 5758.7 48.75 -19.45 68.2 36.78 35 12.3 35.33 125 36 P H
CH 106 5459.2 53.94 -20.06 74 42.67 34.7 11.88 35.31 110 115 P \%
5530MHz 5460.88 56.27 | -11.93 68.2 45 34.7 11.88 | 3531 | 110 | 115 | P | V
5459.68 48.14 -5.86 54 36.87 34.7 11.88 | 35.31 | 110 115 A |V
* 5530 98.99 - - 87.4 34.93 11.96 35.3 110 115 P |V
* 5530 92.63 - - 81.04 34.93 11.96 35.3 110 115 A |V
5760.275 49.23 -18.97 68.2 37.26 35 12.3 35.33 110 115 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al7 of A21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 43.9 -30.1 74 46.45 37.9 18.1 58.55 100 0 P H
16590 46.14 | -22.06 68.2 38.31 41.77 22.45 | 56.39 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 44.05 | -29.95 74 46.6 37.9 18.1 58.55 | 100 0 P |V
5530MHz 16590 4735 |-20.85| 68.2 39.52 | 41.77 | 2245 | 56.39 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al8 of A21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Emission below 1GHz

5GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30.54 21.88 |-18.12 40 26.83 24.12 0.94 30.01 - - P H
132.6 30.04 -13.46 43.5 40.59 17.48 1.93 29.96 - - P H
150.42 25.92 -17.58 43.5 36.56 17.25 2.06 29.95 - - P H
874 31.74 -14.26 46 26.97 28.84 5.04 29.11 - - P H
921.6 32.13 -13.87 46 26.7 29.11 5.18 28.86 - - P H
955.2 33.13 | -12.87 46 26 30.53 5.27 28.67 | 100 0 P H
H
H
H
H
5GHz H
802.11ac H
VHT40 30 31.16 -8.84 40 35.92 24.32 0.93 30.01 100 0 P \%
LF 133.14 30.64 -12.86 43.5 41.19 17.48 1.93 29.96 - - P \%
191.73 24.02 -19.48 43.5 36.84 14.78 2.33 29.93 - - P \%
883.8 31.36 -14.64 46 26.51 28.84 5.07 29.06 - - P \%
923 31.81 -14.19 46 26.39 29.1 5.18 28.86 - - P \%
940.5 33.74 -12.26 46 2751 29.75 5.23 28.75 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 Al19 of A21

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 A20 of A21
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) @ (dB) |(cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A21 of A21




ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

Appendix B. Radiated Spurious Emission

Temperature : 22~23°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 51~58%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : Bl of B41
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 1 - 5150~5250MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Horizontal

Fundamental

A @BuVim) Date: 20200925

/\

e T Wb

Detector

Peak o

Condition

5030 5050 5070, 5000, 5110. 510, 5150, 5170, 5190. 6210. 5230 52
Frequency (MH2)
+03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
£052913-02
4

Date: 20200925

PEAK(UNI)

300]
200)
100]
000 2000. 3000. 4000, 5000. 5000. 7000
Frequency (MHz)
ite +03CHO7-HY
Condition +PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector +Peak
project 105291302
Mode :a

A (@Buvim) Date: 20200925

700)
s00)

500 :

P -

H

N

Avg. o

300
200
100

5030. 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210, 5230 52

Frequency (MH2)
site £03CHO7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector

052913-02
4

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2 of B41



ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1 Vertical Fundamental

A (@BuVim) Date: 20200925 evel @Buvim) Date: 2020.09.25

4
1000) 1000

900) 900

s00) 800)

700 00— —— Pk
s00) s00)

I Ao 5
ket A et sn.nW‘ — g MAZMM

00 5030. 5050 5070 5090, 510, 5130. 5150 5170, 5190, 5210. 5230. 5260 000 2000, 3000, 4000,
Frequency (1Hz) Frequency (MHz)
+03CHO7-HY site +03CHO7-HY
Condition *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto + RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0
Detector Detector

peak peak
Peak Project ‘oss13.02 Project sos913.02
Mode 4 Mode i

5000, 5000. 7000

A (@BuVim) Date: 20200925

1300)
1200)
10

50.0) B /

00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.
Detector +Peak

Avg. we e Left blank

TEL : 886-3-327-3456 Page Number : B3 of B41
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

1 Horizontal Fundamental

A @BuVim) Date: 20200925 el (a8 Date: 20200925
1300) 1300
1200) 1200
1100) 00|

1000) 1000

909 90|

s00) s00)

700) 700 UL T [——T= PEAK(UNI)
AVG 54

500 W MM 60|
50.0) - by 50| T e LSpNTR——2
o ey s T T

400 0 et

309 | 304

209 1 200

100 1 100

5030, 5050 5070, 5080 W0, 5130 5150 5170 5100 6210 5230 52 000 700, 5000 000 ED 000 7000
Frequency (WHz) Freauency (MHD)
site £03CHOT-HY site £03CHOT-HY
Condition +PEAK_BE_74 3m HE_ANT 00075962 HORIZONTAL Condition * PEAK(UNII) 3m HE_ANT 00075962 HORIZONTAL
 RBW:1000.000K'Hz VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBWS3000.000KH: SWT:Auto
Detector :peak Detector :peak
Pe ak Project 1052913-02 Project 1052913-02
Mode 7 Mode 7
A 6Buvim) Date: 2020.08.25

1300

1200

10

1000

oy M .
00~

300
200
100
5030. 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210, 5230 52
Frequency (MH2)
site £03CHO7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak

Avg. me e Left blank

TEL : 886-3-327-3456 Page Number : B4 of B41
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Horizontal

Fundamental

A (@BuVim) Date: 20200925

1000
509
500
700

PERK_BE |74

s
509 A g
40.0| A
209
200
100
790 G0, 530 5250 G0, 6290 5310, %0 S350 50, S0 5410 50 5460
i
site oacHo7HY
Conditon PEAK_BE_74 3 HE_ANT 00075562 HORIZONTAL
 RBWEL00D.000KHz VBWI000.000KH SWTAUto
Detector peak
P e ak Project L052913.02
Vode 7
) @Bovim) Date: 2020.0025
1300
1200
100
woal
%00
a0
109
o0 el e BE[sE
50
o ¥
109
209
200
100
700 G0, 530 5250 G0, 6290 5310, 630 5350 G0, IS0 G40 50 5460
roquency ()
site oacHo7 Y
Condition AVG_BE_543m HF_ANT 00075562 HORIZONTAL
RBW:1000.000KHz VBWA3.000KHE SWTiAUtO
Detector
AV Project L052913.02
g. Mo 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B5 of B41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Vertical

Fundamental

Peak

A (@BuVim) Date: 20200925 evel @Buvim)

Date: 2020.09.25

bttt b A

j®.

700 A== ] L S

v

Ny 60

b
2000 s

Condition

Detector
Project
Mode

00 5030. 5050 5070 5090, 510, 5130, 5150 5170, 5190, 5210. 5230. 5260 000 2000, 3000,

R P R e L e e

Frequency (1Hz)
+03CHO7-HY

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

+03CHO7-HY
Condition

+Peak Detector
:052913-02 Project
7

+Peak
+052913-02
Mode :7

4000,
Frequency (MHz)

+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

5000, 5000. 7000

Avg.

A (@BuVim) Date: 20200925

1300)
1200)
10

|

o RS

00

site
Condition

Detector
Project
Mode

5030, 5050 5070, 5090, 5110, 5130 5150,
Froquency (1Hz)

5170 5190, 5210 5230, 5260

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
+Peak
105291302
7

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B6 of B41



ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Vertical

Fundamental

Peak

1 @BV

)

Date: 20200925

PERK_BE |74

MWWW i, i n

site
Condition
Detector

Project
Mode

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 5350,

+03CHO7-HY

y (z)

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

+Peak
:052913-02
7

5370, 5390. 5410, 5430, 5460

Left blank

Avg.

1 @BV

)

Date: 20200925

s T

A6 _BE[54]

180 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 370 5
Froquency (MHz)

+03CHO7-HY

)

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

105291302
7

90 5410 5430 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B7 of B41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

Peak

Date: 20200926

T Ml A

.
”“mmwwmwmwwwwww

L

site
Condition

Detector
Project
Mode

5030 5050 5070, 5000, 5110. 510, 5150, 5170, 5190. 6210. 5230 52

+03CHO7-HY

Frequency (1)

+PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
£052913-02
s

Date: 20200926

1300
1200
o
1000
90
50

s00]

300
200)
100]

700 PEAK(UNI)
09 AVG 54
et

MWMMWJ

{

site
Condition

Detector
Project
Mode

2000.

+03CHO7-HY
+ PEAK(UNI
+RBW:1000.

+Peak
:052913-02
9

3000. 5000. 5000. 7000

4000,
Frequency (MHz)

1) 3m HE_ANT_00075962 HORIZONTAL
000KHz VEW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Date: 20200926

5030. 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210, 5230 52

£03CHO7-HY

Frequency (MH2)

+AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+Peak
052913-02
s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B8 of B41



ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

Peak

A (@BuVim) Date: 20200926

T

PERK_BE |74

"
WML'

180 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460
y (z)

+03CHO7-HY

site
Condition *PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

Detector

Mode

+Peak
Project :052913-02
s

Left blank

Avg.

A (@BuVim) Date: 20200926

A6 _BE[54]

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 5350, 6370, 5300, 5A10. 5430. 5460
Froquency (MHz)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

Detector

Project :052913-02

Mod s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B9 of B41



ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20200926

.
O bbbty A

Jo

Condition

Detector
Project
Mode

00 5030. 5050 5070 5090, 510, 5130, 5150 5170, 5190, 5210. 5230, 5260

Frequency (1Hz)
+03CHO7-HY

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

+Peak
:052913-02
s

S T Tt

g™

VRV T e

2000, 3000, 5000,

4000,
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

+Peak
:052913-02
9

Avg.

Date: 20200926

1300)
1200)
10

IR

iy

9

site

Condition

Detector
Project
Mode

00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260

Froquency (1Hz)
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
+Peak
105291302
s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 20200926

T
509 ety

509

09 PEAK_BE[74
700

0 FAiehiac

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 5370, 5390 5410 5430.
y (z)
site +03CHO7-HY
Condition *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto
Detector +Peak
Project :052913-02
Mode s

5460

Left blank

Avg.

A (@BuVim) Date: 20200926

s00)
700
600 A6 _BE[54]

180 5210, 5230 5250, 5270, 5290, 5310, 5330. 5350, 6370. 5390, 5410 5430.
Froquency (MHz)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

Detector

Project :052913-02

Mod s

5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B11 of B41



ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 1 - 5150~5250MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

Date: 20200926

oo AU e

PERK[U)

AVG 54

7

i
!
|

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 52000 36000, 4001

site +03CHO7-HY
Condition +PEAK(UNII)
Detector +Pesk
Project $052913-02
Mode w4

Freauency (MH2)

3m HF_ANT_00075962 HORIZONTAL

Date: 20200926

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID|

AVG 54

504
40
304
200
100

000 4000.6000.8000.

site +03CHO7-HY
Condition

Detector

project 105291302
Mode 4

2000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
:Peak.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B12 of B41



ssamonas. FCC RADIO TEST REPORT

Report No.

: FR052913-02F

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH38 5190MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 20200926

PERK[U)

oo AU e

600 AVG 54

| i

g
|
|

200 I

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)
site +03CHO7-HY

Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
Detector +Pesk

Project 105291302

Mode 7

Date: 20200926

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000.

site +03CHO7-HY
Condition

Detector :Peak.
project 105291302
Mode 7

2000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B13 of B41



ssamonas. FCC RADIO TEST REPORT

Report No.

: FR052913-02F

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 20200926

PERK[U)

oo AU e

600 AVG 54

500 . B

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)
site +03CHO7-HY

Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
Detector +Pesk

Project 105291302

Mode 9

Date: 20200926

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000.

site +03CHO7-HY
Condition

Detector :Peak.
project 105291302
Mode 9

12000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B14 of B41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 2 - 5250~5350MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Horizontal

Fundamental

\ 6 BE 54
:

Avg. o

530, 5350, a0, 5430, 5450, 54t

570, 5390
Frequency (MH2)

£03CHO7-HY

+AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

052913-02
i15

) @Bwvim) Dote: 2020.08.25 ol 0B Dote: 20200925

1300 1304

1200 1200)

1109 1100

.

1000 1000)

a0 904

800 PEAK_BE 74 200

700) 700 o peakumn
500 600 o
500 oy il g s0d SRS (e
400 400

300 304

200 204

100 100

500 B B B Fo——T ED 5250 53¢ 00 7000 T 000 5000 5000 7000
Frequency (WHz) Frequency (HHz)
ite 03cHo7-HY e <03cHo7-HY
Condition PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 2m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEWS3000.000KHz SWT:AUto
Detector peak Detector +peak
Peak Project (05291302 Project 105291302
Mode 115 Mode i1
) @B Date: 2020.08.25

1300

1200

1109

L T

o |

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B15 of B41



ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH64 5320MHz

1 Vertical Fundamental

) @Buvim) Date: 2020.09.25 evel (@Buvim) Date: 2020.09.25
1300 1300
1200 1200)
1109 ol
1000) (WWW-'\ 1000
900 / 904
00 PEAK_BE 74 809
700) 700 A== ] H e —peakwin|
500 W”\' ; 60 e
500 ot T — 504 -
f 7 LA L WWWWMWW%W
400 400 s rpp
300 300
209 200
109 100
300 w0, 50, 370, 5. ED 30 54505460 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
+03CHOT-HY site +03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector +peak
Pe ak Project <052913.02 Project 10s2913.02
Mode 115 Mode 15
A (@Buvim) Date: 2020.09.25
1300
1200
1109
1000

900

s00) /

700

00}/ AVG_BE_54]
500 .

N

400)
300
209
109
300 5330, 5350, 370, 5390, ED 5430, 5450, 5460
Froquency (Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.
Detector +Peak

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B16 of B41
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR052913-02F

Band 2 5250~5350MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - L

Horizontal

Fundamental

Date: 20200925

Date: 20200925

1300 1300
1200 1200
110 o
1000 iy 1000
900 90
209 PEAK e 74 s
00 \ oo U Y PEAK(UMY)
500 ey, 60 ]
500 o 504 = g bbbt
oy & s 2o T
400 P R
309 300
209 200
100 100
5030, 5050, 5070, 5090, 5110, 5130, 5160, 5170. 5190, 5210, 5230. 5250, 5270, 5290, 5310, 533053 000 700, 5000 000 ED 000 7000
Frequency (HHr) Frequency (WHn)
site £03CHOT-HY site £03CHOT-HY
Condition +PEAK_BE_74 3m HE_ANT 00075962 HORIZONTAL Condition * PEAK(UNII) 3m HE_ANT 00075962 HORIZONTAL
 RBW:1000.000K'Hz VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBWS3000.000KH: SWT:Auto
Detector :peak Detector :peak
Pe ak Project 1052913.02 Project 1052913.02
Mode a7 Mode 7
A (6Buvim) Date: 2020.08.25
1300
1200
10
1000
900
500
700 k
09 o x
500
300
209
109
5030, 5050, 5070. 5090, 5T10. 5130, 5150, 5170. 5190. 6210, 5230, 5250, 5270. 5290, 5310, 533063
Frequency (HHz)
site £03CHO7-HY
Condition $AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
 RBWE1000.000KHz VBWS3.000KHz SWT:Auto
Detector :peak
Av project 052913.02

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B17 of B41



ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20200925

e W/WV\\ '

PERK_BE 74

1l s i

site
cond

220

ition

Detector

Proje

ct

Mode

5250, 5270, 5290 5310, 5390, 5350 5970,
Frequency (Mz)

+03CHO7-HY
*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0
+Peak
:052913-02
17

590, 540, 5430, 5460

Left blank

Avg.

A (@BuVim)

Date: 20200925

AVG_BE_54]

220

5250, 5270, 5290 5310, 5390, 5350 5370,
Frequency (Hz)
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

105291302
17

590, 540, 5430, 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B18 of B41



ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

) @Buvim) Date: 2020.09.25 evel (@Buvim) Date: 2020.09.25
1300 1304
1200 1200)
1100 1100
1000 1004)
909) 904
800 PEA_E 74 809
700) 700 A== ] H et —peakwin|
- -
509 ’ PP NS Sy =9 TR
400 B
300 300
200 200
100 104
00" 5050, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY site <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project ‘05291302 Project 105291302
Mode 7 Mode a7
) @Buvim) Date: 2020.09.25
1300
1200
1100
1000
90.0 =
s09)
700
509 :
50l
300
200
100
00 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170 5190 5210. 5230, 5250, 5270, 5290, 5910, 53305950
Fraquency (Hz)
site 0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT 00075562 VERTICAL
RBWE1000.000KHz VBW:3.000KHZ SWTAUt0
Detector 1peak
Av project 105291302
g. vode i

TEL : 886-3-327-3456 Page Number : B19 of B41
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20200925

i
Vv\-lv‘w/ WMN\ =
i A 0y e e

site
Condition

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460

+03CHO7-HY

Frequency (Mz)

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Detector +Peak
Project :052913-02

Mode

17

Left blank

Avg.

A (@BuVim)

Date: 20200925

=
:

300

209

109

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

Detector

Project 105291302

Mod 17

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B20 of B41



ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Horizontal Fundamental

) @Bwvim) Dote: 20200825 ol 0B Dote: 20200925
1300 1304
1200 1200)
1109 1100
1000 1004)
Ao T e
a0 904
800 PERK_BE 74 200 I
00 oo U U PEAK(UMY)
500 ] 600 o
500 o s00) e mo—v——
bbb g b b A AR b
400 00| »«W‘””W
300 304
200 204
100 100
5030, 5050, 5070. 5090, 5T10. 5130, 5150, 5170. 5190, 5210. 5230, 5250, 5270. 5200, 5310, 530,53 00 7000 T 000 5000 5000 7000
Frequency (WHz) Frequency (HHz)
site £03CHOT-HY site <03cHo7-HY
Condition PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 2m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEWS3000.000KHz SWT:AUto
Detector peak Detector <peak
Peak project (05291302 Project 105291302
Mode s Mode s
) @Buvm) Date: 2020.08.25
1300
1200
1109
1000
904 ISR
s00)
700)
g sl
500 —
et
PP U A R . 1 it
300
200
100
5030, 5050, 5070. 5090, 5T10. 5130, 5150, 5170. 5190. 5210, 5230, 5260, 5270, 5290, 5310 533053
Frequency (WHI)
site 03cHoO7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak

Avg. me e Left blank

TEL : 886-3-327-3456 Page Number : B21 of B41
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Horizontal

Fundamental

A (@BuVim) Date: 20200925
1300)
1200)
109
1000)
PERK_BE 74

i
509
500
700
500
il

b

el o

300
209
109
720 5250 520 5290, 510, 5330 5350 5370 5390 5410 5430 5460
Froquency (H:)
+03CHOT-HY

site
Condition

*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

Detector peak
Peak Project {01302
Vode ‘18
) @govim) Date: 2020.0025
1300
1200
100
1000
oy e
a0
109
by \
500 e
o S A
209
200
100
T N T
roquency (IH:)
site oacHo7 Y
Condit AVG_BE_543m HF_ANT 00075562 HORIZONTAL
RBW:1000.000KHz VBWA3.000KHE SWTiAUtO
Detector
Av Project ‘01302
g. Mo 118

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B22 of B41



ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Vertical Fundamental

) @Buvim) Date: 2020.09.25 evel (@Buvim) Date:2020.09.26
1300 1304
1200 1200)
1100 1100
1000 1004)
909) S 904
800 PEA_BE 74 809
700) 700 A== ] H e peakwin|
- .
50.0) — sl s00] [ —
400/ = B A00) gt
300 304
200 200
100 104
00" 5050, 5050, 5070. 5090, 5110, 5130. 5150, 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY site <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project ‘05291302 Project 105291302
Mode ‘s Mode ‘s
) @Buvim) Date: 2020.09.25
1300
1200
1100
1000
a0

s00)
700
s00)

8
wo N,

300
209
109
00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
Detector +Peak

Avg. i bee Left blank

TEL : 886-3-327-3456 Page Number : B23 of B41
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Report No. : FR052913-02F

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

A (@BuVim) Date: 20200925
1300)
1200)
109
1000)
PERK_BE 74

s00) MVMWWW\

04 /
500 s
50.0) A

;
PPN koo

A
100
300
200
100
S T Y
roquency (IH:)
site 0acHo7-HY
Condition PEAK_BE _74 3m HF_ANT_00075562 VERTICAL
 RBWEL00D.000KHz VBWI000.000KHz SWTAUtO
Detector peak
Peak Project ‘oss13.02
Mode 118
) @Buvim) Dates 2020.09.25
1300
1200
1100
1000
s00) e
80.0| -
109
609 AVG_BE 54|
s00) .
oy I e
300
200
100
770 0 S0 S0 G0 S0 S0 S0 G0 G0 S 50
roquency (IH:)
site 0acHor-HY
Conditon $AVG_BE_54 3m HF_ANT_00075562 VERTICAL
RBWE1000.000KHz VBWS3.000KHz SWTiAUto
Detector
Av project ‘01302
g. Mo 118

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR052913-02F

Band 2 - 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Horizontal Vertical

Peak

Avg.

A @Buvim) Date: 20200926 el (4B Date: 20200926

1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
809 PERK[U) 200 - PEAK[UNID|
oo AU e oo UL L FLRLL UL L .
600 VG54 609 AVG 54
500 : 7 s00] . >
400) 400
300 300
200 200)
100 100]

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Frequency (MH2) Frequency (MHz)

site +03CHO7-HY site +03CHO7-HY
Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
Detector +Pesk Detector :Peak.
Project 105291302 project 105291302
Mode :15 Mode 115

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR052913-02F

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH62 5310

Horizontal

Vertical

Peak

Avg.

Date: 20200926

oo AU e

PERK[U)

AVG 54

7

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 52000 36000, 4001

site +03CHO7-HY
Condition +PEAK(UNII)
Detector +Pesk
Project 105291302
Mode 7

Frequency (MH2)

3m HF_ANT_00075962 HORIZONTAL

Date: 20200926

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000.

2000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

site +03CHO7-HY
Condition +PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
Detector :Peak.

project 105291302

Mode 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No.

: FR052913-02F

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz

Horizontal

Vertical

Peak

Avg.

(@B Date: 20200926 el (4B Date: 20200926
1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
800 PERK[U) 200 - PEAK[UNID |
oo AU e oo UL L FLRLL UL L .
600 VG54 609 AVG 54
500 ; 2 s00] :
400) 400
300 300
200 200)
100 100]
000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000
Frequency (MH2) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
Detector +Pesk Detector :Peak.
Project 105291302 project 105291302
Mode BN Mode 118

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

Band 3 - 5470~5725MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH140 5700MHz

Horizontal

Fundamental

Peak

Date: 20200925

b
/ \'”w

PEAK_BE(WNY 83|

Mg el
simmtohssspslheot

Condition

Detector
Project
Mode

5700.

+03CHO7-HY

5710, 5720, 5730, 5740, 5750. 5760, 5765
Frequency (MH2)

+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
£052913-02
i25

Date: 20200925
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10

1004

%0

s0d

rod VT UL L peaxn
09 AVG_54]
500/ MMWWWWWW“

00 e

30d

20d

10d

0 F oo Tt o0 oo )
recusncy ()
e ascHonHY
Condiion PEAK(UNI) 3m HF_ANT 00075962 HORIZONTAL
RBW:1000,000KH VEW?3000.000KHz SWTAuto

Detector peak
projet Losmon0n
Voda i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR052913-02F

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH140 5700MHz

1 Vertical Fundamental

) (@Buvim) Dater 20200825 evel(Buvim) Date: 20200925
1300 1300
1200 1200
100 ool
A
100.0| /W o 100.0|
500 500
soaf ot w0q
700" L S NN E— O B L e s —H PraK
1
d W A
s00) T m 504 P — .
s O
400 200 gt e
300 300
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100 100
3 E R A M N T A X 00 7000, 3000 000, ED w000, 7000
Frequency (Hie) Frequency (H)
site - 03cHo7-HY site 030HO7-HY
Condition  PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW-1000,000KHz VBW:3000.000KHz SWT:Auto  RBVWE1000.000KHz VBW:3000. 000K Hz SWTAUto
Detector peak Detector peak
Peak Project ‘05291302 Project s0s2913.02
Mode 25 Mode 2

TEL : 886-3-327-3456 Page Number : B29 of B41
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Report No. : FR052913-02F

Band 3 5470~5725MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

Horizontal

Fundamental

Date: 20200925

Date: 20200925

1300 1300
1200 1200
1100 o)
1000 1000
%00 a0
309 504
00| 2 W 700] PEAK(UNI)
s00 ) M o -
500 50.0| - pov. "
e L O
400 40| el
200 30
29 200
109 100
TR wwo Bob B G40 S0 B0 B0 5E20 S0 S0 55 o0 7000 006 000 ED £ Taco
requency (WHi) requency (ki)
stte oacHorHY sie soacHorHY
conditon PEAK_BE(UNI)_B3 3m HF_ANT 00075362 HORIZONTAL Conditon PEAK(UNI) 3m HF_ANT 00075562 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHzE SWTAUto  RBVIS1000.000K!Hz VBW33000.000KHZ SWTAt
Detector ipeak Detector peak
Peak Project £052913-02 Project £052913-02
Vode 27 Mode 227
) aBovim Date: 20200825
1300
1200
1100
1000 ~
%09
a0
70
o0
509
| —
ot S
200
209
109
TE S0 S0 S S0 S0 G o0 S0 S S0 55
Freaquency (MH:)
ste aacHorHY
conditon £ AVG_BE(UNII_83 3m HF_ANT 00075562 HORIZONTAL
RBW:1000.000KHz VBW:3.000kHz SWT:Auto
Detector ipeak
AV Project 052913-02
g. ode 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR052913-02F

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - R

Horizontal Fundamental

Peak

Date: 20200925

1000 par

%09 |

wERa.
o

V\m\ PEAK_BE(N)_ B3

B e VT e T T A

Condition

Detector
Project
Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

+03CHO7-HY

+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUO

+Peak
:052913-02
27

y (hhz)

Left blank

TEL : 886-3-327-3456
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Page Number

1 B31 of B41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

Vertical

Fundamental

Avg.

500

Pt A S SO =

300
209
109
35 5380, 5400, 5420 5440, 5460, 54G0_ 5500, 5520, 5540, 5560, 5590
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto
Detector ak
Project :052913-02
Mode 27

Left blank

) @Buvim) Date: 2020.08.25 evel (@Buvim) Date: 20200925
1300 1304
1200 1200)
1100 1100
1000 (. 1004)
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200 200
100 104
S50 S0 SA00  SA2  SMO. 460, SAG0 SO0 S50 540 %60 590 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Froquency (MH:)
site o3cHo7-HY site <03cHo7HY
Condition  PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak ote e ote. e
) @Buvim) Date: 2020.09.25
1300
1200
1100
1000
a0 T
700
509 ~
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FCC RADIO TEST REPORT

Report No. : FR052913-02F

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - R

Vertical

Fundamental

Peak

Date: 20200925

M«”

St

PEAK_BE(N)_ B3

1

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600. 5620, 5640. 5660, 5680, 5700, 5720, 5740, 5T

y (hhz)

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO
+Peak

:052913-02

27

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR052913-02F

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Horizontal

Fundamental

J @Bovim) Date: 20200825 el Date: 20200025
1300 1300
1200 1200
1100 o)
1000 1000
A e Ry
%00 f \ a0
309 504
oo —————— 709 peaK
5 P
o0 ol o0l e
i
00 yReT R 500 A PR A
D acaianae +
400 400
200 30
29 200
109 100
TR SO Bob B S0 S0 50 B0 520 S0 S0 55 o0 7000 006 000 ED £ Taco
freaquency (1) requency (W)
stte oacHorHY sie soacHorHY
conditon PEAK_BE(UNI)_B3 3m HF_ANT 00075362 HORIZONTAL Conditon PEAK(UNI) 3m HF_ANT 00075562 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHzE SWTAUto  RBVIS1000.000K!Hz VBW33000.000KHZ SWTAt
Detector ipeak Detector peak
Peak project {1302 project ‘01302
Vode By Mode a1
) aBovim Date: 20200825
1300
1200
1100
1000
wa RSN
a0
70
o0
e
509 g
e
P IS U S o
200
209
109
TE S0 S0 S S0 S0 G o0 S0 S S0 55
freaquency (1)
ste aacHorHY
conditon £ AVG_BE(UNII_83 3m HF_ANT 00075562 HORIZONTAL
RBW:1000.000KHz VBW:3.000kHz SWT:Auto
Detector ipeak
AV Project 052913-02
g. ode i3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - R
1 Horizontal Fundamental
(memmk
WMMM - " PEA} ,D[WNMU:G
Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR052913-02F

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Vertical

Fundamental

) (@Buvimy Date: 20200925 evel @Buvim) Date: 20200925
1300 1304
1200 1200
1100 1100
1000 1004)
09 s 904)
300 800
700) = ool W P 4 = PEAKIUMI]
09 Bt so0gl A6 58
s00) 50 SRR it
i R T
400f i 4000 bt
300 304
200 200
100 104
350 S0 SA00  SA2  SMO. 460 SAG0 SO0 S50 50 %60 5590 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) roquency (H:)
o3cHo7-HY <03cHo7HY
Condition  PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
£ RBW:1000,000KHz VBW:3000.000KHz SW:AUto +RBW:1000.000KHz VEW:3000.000KHz SWT:AUt
Detector peak Detector 1peak
Peak project 105291302 Project 105291302
Mode 3 Mode e
) @Buvim) Date: 2020.09.25
1300
1200
1100
1000
a0 e
- (,‘ ——
700
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50l 1!
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300
200
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Frequency (HH:)
site 0acHo7-HY
Condition £ AVG_BE(UNI)_B3 3m HF_ANT_00075362 VERTICAL
RBWE1000.000KHz VBW:3.000KHZ SWTAU0
Detector 1peak
Av project soss13.02
g. vode 1
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR052913-02F

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

Vertical

Fundamental

Peak

Date: 20200925

700
500 e

%00 JWW\»M

L

PEAK_BE(N)_ B3

Condition

Detector
Project
Mode

y (hhz)

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO
+Peak

:052913-02

31

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR052913-02F

Band 3 - 5470~5725MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH140 5700MHz

Horizontal Vertical

Peak

Avg.

(@B Date: 20200926 el (4B Date: 20200926

1300) 1300
1200) 1200
1100) 00|
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000 4000.6000.8000. 12000, 16000.  70000. _ 24000, 28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Frequency (MH2) Frequency (MHz)

site +03CHO7-HY site +03CHO7-HY
Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
Detector +Pesk Detector :Peak.
Project 105291302 project 105291302
Mode 25 Mode 25

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR052913-02F

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH102 5510MHz

Horizontal

Vertical

Peak

Avg.

L LT i O R o s S SRS BN

T

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001

+03CHO7-HY

+Pesk
Project 105291302
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+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
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000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. A4

site +03CHO7-HY
Condition +PEAK(UNII)
Detector :Peak.
project 105291302
Mode 27

Frequency (MHz)

3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
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Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH106 5530MHz

Horizontal Vertical

Peak

Avg.

Report No. : FR052913-02F

(0B Date: 2020.08.26 el By Date: 2020.09.26
1300
1200
o
1000
90
PEAK(U) o

L LT i O R o s S SRS BN oo UL L FLRLL UL L .
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400
300
200)
100]
000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. A4
Frequency (MH2) Frequency (MHz)
+03CHO7-HY site +03CHO7-HY
+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
+Pesk Detector :Peak.
Project 105291302 project 105291302
31 Mode 31

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission below 1GHz

5GHz WIFI 802.11ac VHT40 (LF)

WIFI

5GHz WIFI

ANT

802.11ac VHT40 LF

Horizontal Vertical

QP/
Peak

Date: 20200928 el (9B

Report No. : FR052913-02F
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300, 400,
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+QP 3m LF-ANT-25415(6) HORIZONTAL
ak

500 600 700, 800,  900. 10 0 00 200 300 400 500 600
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Condition £QP 3m LF-ANT-35419(6) VERTICAL
Detector :Peak.
project 105291302

143
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Report No. : FR052913-02F

Appendix C. Duty Cycle Plots

Band

Duty
Cycle(%)

T(us)

1/T(kHz)

VBW Setting

Duty
Factor(dB)

802.11a

98.10

- 10Hz

0.08

5GHz 802.11ac VHT20

97.97

1930

0.52 1kHz

0.09

5GHz 802.11ac VHT40

94.95

940

1.06 3kHz

0.23

5GHz 802.11ac VHT80

86.00

430

2.33 3kHz

0.66

802.11a

802.11ac VHT20

Spectrum BP J Spectrum EE] J
Ref Level 30.00 dém  Offset 27.90 dB @ RBW 10 MHz Ref Level 30.00 d2m  Offset 27.90 d8 @ RBW 10 MHz
Jo ALt 20de & SWT 10 ms & VBW 10 MHz }= Att 20 dB & SWT 10 ms & VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
‘|1 mMi[1] 19.99 dBm| o . mMi[1] 19.87 dBm)|
o - e R e | 2 S - ety s sy S5
D2[1] 0.87 dp| D2[1] 1.9 dB|
2.07000 rifs| 1.930([0 ms|
10 d 10 d
0 dam: 0 dam:
-10 di 10 df
20 di 20 di
-30 di 30 df
40 d -40 di
S0 di -50 di
-60 di -60 di
CF 5.18 GHz 1001 pts 1.0ms/ CF 5.18 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Tre| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 3.54 ms 19.99 dBm ML 1 3.61 ms 19.87 dbm
p2| M1| 1 2.07 ms 0.87 db pz| M1 1 1.93 ms 1.79 db
D3 M1 1 2.11 ms 0.07 db D3 ML 1 1.97 ms 0.02 db
1 -y T -y
il Ready FECEC ] Ready CECEEEEEEN ] Y

802.11ac VHT40

802.11ac VHTS80

Spectrum ':-'? J Spectrum ':%] J
RefLevel 30.00 dBm  Offset 27.90 dB @ RBW 10 MHz Ref Level 30.00 d2m  Offset 27.00 dB @ RBW 10 MHz
| ALt 20 de @ SWT 10 ms & VBW 10 MHz }= Att 20 dB & SWT 10 ms & VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
mMi[1] 16.12 dBm| mMi[1] 15.51 dBm)|
o . r 00000 ms| (o o +.63000 ms|
P 7 T T frroasasta urrs s Rt il Pt i Kb IUM, Ao oy g o R TP Ty R Bt o i ot et et R sl
I 940.00 f | / / TR / i a
o 30.40 ps
0 di 0 di
dem dem
10 de 10 df
20 d i 20 d
30 d =30 di
-40 -40
-50 di -50 di
60 di -60 di
CF 5.19 GHz 1001 pts 1.0ms/ GF 5.21 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ret | Trc | X-value | Y-valug |__Function__| Function Result | Type | Ref | Trc | X-value | Y-valug |__Function__| Function Result |
ML 1 4,08 ms 16.12 dbm ML 1 4,63 ms 15.51 dbm
p2| M1 1 940.0 ps 3.04 dB p2| M1 1 4300 ps 0.66 dB
D3| M1l 1 990.0 ps -0.14 dB p3al M1 1 500.0 ps 0.11 d&
1 -y T -y
il Ready PR il i Ready CECEEEEEEN ] Y
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